PAHTS LIST This list contains replaceabls parts used in your heuter. When ordering parts. follow

Model VPL6CCCL

the instructions listed under Repfacement Parts on page 3t of this manual.

Ikey  PART

'NO. . NUMBER : DESCRIPTION QTy.
1 © 09830401 Screw, #10 x 3/8°

2 QOR742-16 Front Panel

3 ; 098238-01  Grill Guard

4 { 098342-01  Clip-Grill Guard

5 ! 098196-01  Apron

3 | M11084-26 Screw, #10 x 3/8"

| 0984€2-01  Contral Rod Assembly
i 098457-01 | Reflectar Aszembly

[l
¢ - 098E67-0€ ' Regulater
10 © M41084-38 | Scraw, #8 x 3/8"
. 098455-08 Cabinet Assemply
-2 | 098224-01 | Control Knok
13 ! See Detail [ Burmer Assembily
13-1 | 099218-01 | Bumer

13-2 - 088508-01 ; Valve Relainer Nul

13-3  083056-01 | Injector

13-4 022048-01 § Tubing-Valve to Plague A
*3-3 | 0€9048-01 | Tubing-Valve to Piagque B
13-6 . 0858050-01 | Tubing-Valve to Plague C
13-7 DSS057-Ct | Prassure Tap Fitting

13-8 0988232-06 | Controt Valve

13-9 99043-01 | Pilot Tuking-Vaive to Pilo!
099051-01 ! Iniet Tubing

13-11 | 099053-02 ODS&/Pilot

13-12 | M11084-37 | Screw, #8 x /4"

13-13 | M11084-26 | Screw, #10 x 3/8°

13-14 | 098593-01 | Thermocouple

13-15 | 098594-01 | Ignitor Electrode

13-16 | 088278-01 | Plug, 1/8"

g
=]

P L JN 71 JOir U U Y (PO R 15 I Y PR AP 1 TG DT 1+ SRR 1, TP Y.

14 098066-01 | Mounting Bracket
i 120537-07 | Regulator Bracket : ¢
18 098325-01 | Rell 2in |

PARTS AVAILABLE - NOT SHOWN

- 098485-31 | Cantrol Positicn Labei B

100781

W




ILLUSTRATED
PARTS
BREAKDOWN

VP1600CL

HEATER EXPLODED VIEW

iy e
ODS/PILOT \\ S

) i
BURNER ASSEMBLY ;




